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Plot 7-244. Conducted Spurious Plot (NR Band n30 - 10MHz QPSK - RB Size 1, RB Offset 0 — Ant F)
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Plot 7-245. Conducted Spurious Plot (NR Band n30 - 10MHz QPSK - RB Size 1, RB Offset 0 — Ant F)
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Plot 7-248. Conducted Spurious Plot (NR Band n7 - 40MHz QPSK - RB Size 1, RB Offset 0 - Low Channel - Ant B)
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Plot 7-250. Conducted Spurious Plot (NR Band n7 - 40MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant B)
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Plot 7-252. Conducted Spurious Plot (NR Band n7 - 40MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant B)
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Plot 7-254. Conducted Spurious Plot (NR Band n7 - 40MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Ant B)
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Plot 7-264. Conducted Spurious Plot (NR Band n7 - 40MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Ant F)

FCC ID: A3LSMS916U

PART 27 MEASUREMENT REPORT

Approved by:
Technical Manager

Test Report S/N:
1M2209010097-04.A3L

Test Dates:
09/02/2022 - 11/20/2022

EUT Type:
Portable Handset

Page 164 of 379

V11.0 9/14/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

NR Band n41 (PC2) — Ant F

J +

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)
NFE: Off

Spectrum Analyzer 1
Swept SA
KEYSIGHT nput RF

Coupling: DC
L Align: Auto

1 Spectrum
Scale/Div 10 dB

Trace 1 Pass

Start 0.030 GHz
#Res BW 1.0 MHz

Oct 01, 2022
11:03:37 PM

Atten: 30 dB PNO: Fast

Gate: Off

IF Gain: Low
Sig Track: Off

Ref Level 20.00 dBm

#Video BW 3.0 MHz

Frequency v

#Avg Type: Power (RMSI 4

st ErenEy Center Frequency

1.250000000 GHz

Settings

Span
Mkr1 2.337 3 GHz 2.44000000 GHz

Swept Span
Zero Span

Full Span

Start Freq
30.000000 MHz

Stop Freq
2.470000000 GHz

{ AUTO TUNE ]

CF Step
244.000000 MHz

Auto
Man

Freq Offset
0 Hz
X Axis Scale
Stop 2.470 GHz, og
Sweep 3.26 ms (4891 pts) n

Plot 7-265. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Low Channel - Ant F)
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Plot 7-268. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant F)
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Plot 7-270. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant F)
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Plot 7-272. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Ant F)
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Plot 7-273. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Ant F)
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Plot 7-274. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Low Channel - Ant B)
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Plot 7-275. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Low Channel - Ant B)
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Plot 7-276. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Low Channel - Ant B)
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Plot 7-277. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant B)
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Plot 7-278. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant B)
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Plot 7-279. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Ant B)

Approved by:
FCC ID: A3LSMS916U PART 27 MEASUREMENT REPORT .
Technical Manager
Test Report S/N: Test Dates: EUT Type:
Page 172 of 379
1M2209010097-04.A3L 09/02/2022 - 11/20/2022 Portable Handset
V11.0 9/14/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




element

Keysight Spectrum Analyz: SA

] er - Swept
[ [s0a

RL | RF DC | CORREC

SENSE:INT|

ALIGN AUTO

|10:13:15 AMOct 07, 2022

PNO: Fast —#— T1rig: Free Run

PASS

1%dB!div Ref 20.00 dBm

Start 0.030 GHz
#Res BW 1.0 MHz

IMSG

IFGain:Low

Atten: 30 dB

#VBW 3.0 MHz

#Avg Type: RMS

Mkr1 2.416 0 GHz

Log

Sweep 3.

-40.27 dBm

Stop 2.496 GHz

Center Freq
1.263000000 GHz

2.496000000 GHz

246,
uto

A
|
Freq Offset

Log

288 ms (4933 pts |

.600000 MHz
Man

0Hz

Scale Type
Lin

Plot 7-280. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Ant B)
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Plot 7-281. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Ant B)
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Plot 7-303. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Low Channel - Switching - Ant B)
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Plot 7-304. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Switching - Ant B)
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Plot 7-305. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Switching - Ant B)

Spectrum Analyzer 1
Spurious Emissions

KEYSIGHT [nput RF
Coupling: DC

Align: Auto

RL -

1 Spectrum
Scale/Div 10 dB

Spectrum Analyzer 2
Swept SA
Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)
NFE: Off

Trace 1 Pass

Start 15.000 GHz
#Res BW 1.0 MHz

2" ? %

2022
4 AM

+

Atten: 10 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

#Avg Type: Power (RMS|
Trig: Free Run

ANNNNN

MKr1 26.991 0 GHz

Ref Level 0.00 dBm -51.68 dBm

#Video BW 3.0 MHz Stop 27.000 GHz|

Sweep ~23.0 ms (24001 pts)
Rl OO0 = ”
el TS E

Frequency

Center Frequency
21.000000000 GHz
Span

12.0000000 GHz

Swept Span
Zero Span

Full Span
Start Freq
5.000000000 GHz

Stop Freq
27.000000000 GHz

{ AUTO TUNE ]

CF Step
1.200000000 GHz

Auto
Man

Freq Offset
0 Hz

X Axis Scale
Log

Settings

Plot 7-306. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Switching - Ant B)
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Plot 7-308. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Switching - Ant
B)
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Plot 7-309. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Switching - Ant

FCC ID: A3LSMS916U

PART 27 MEASUREMENT REPORT

Approved by:
Technical Manager

Test Report S/N: Test Dates:
1M2209010097-04.A3L 09/02/2022 - 11/20/2022

EUT Type:
Portable Handset

Page 189 of 379

V11.0 9/14/2022

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.info@element.com.




@ clement

NR Band n41 (PC2) — Switching — Ant F

J= Keysight Spectrum Analyzer - Swept S
RL RF 509 DC | CORREC | [ sensenT| ALIGN AUTO  |02:14:23 PM Oct 07, 2022
#Avg Type: RMS

5 Trig: Free Run
PNO: Fast —%—
PASS IFGain:Low Atten: 30 dB

Mkr1 2.440 1 GHz
-40.034 dBm

1.250000000 GHz

30.000000 MHz

Stop Freq
2.470000000 GHz

CF Step

IRV PPARTPORTNFIPIPR WATTREY (1 0| 224000000 Mz
Auto Man

B | SS—_—

Freq Offset
0Hz

[
Scale Type

Start 0.030 GHz Stop 2.470 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz Sweep 3.260 ms (4891 pts) |
IMSG

Plot 7-310. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Low Channel - Switching - Ant F)
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Plot 7-311. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset O - Low Channel - Switching - Ant F)
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Plot 7-312. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Low Channel - Switching - Ant F)
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Plot 7-313. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Switching - Ant F)
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Plot 7-314. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Switching - Ant F)
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Plot 7-315. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Switching - Ant F)
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Plot 7-316. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Switching - Ant F)
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Plot 7-317. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Switching - Ant F)
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Plot 7-318. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Switching - Ant F)
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Plot 7-319. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Low Channel -
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Plot 7-320. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Low Channel -
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Plot 7-321. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Low Channel - Switching - Ant D)
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Plot 7-322. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Switching - Ant D)
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Plot 7-323. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Switching - Ant D)
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Plot 7-324. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - Mid Channel - Switching - Ant D)
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Plot 7-325. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Switching - Ant D)

SENSE:INT| ALIGN AUTO

Keysight Spectrum Analyzer - Swept SA

RL RF | 50Q DC | CORREC

I=
#Avg Type: RMS

PNO: Fast —»— Trig: Free Run

IFGain:Low Atten: 30 dB

PASS

Stop 15.000 GHz

Start 2.715 GHz

#Res BW 1.0 MHz #VBW 3.0 MHz

Mkr1 14.687 5 GHz

-34.046 dBm

Auto

Log

Sweep 21.29 ms (24571 pts’

S|

1.228500000 GHz

15.000000000 GHz

CF Step

Man

Freq Offset
0Hz

Scale Type

Li

IMSG
Plot 7-326. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Switching - Ant D)
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Plot 7-327. Conducted Spurious Plot (NR Band n41 (PC2) - 100MHz QPSK - RB Size 1, RB Offset 0 - High Channel - Switching - Ant D)
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